No.0307/ 188355

To FERRO CONSTRUCTION PRODUCT CO.,LTD.

The Department of Science Service presents the test report for the sample named
“FERROPROOF 418 (BITUMEN EMULSION WATERPROOF)” Laboratory No. L54/07656.1 as the

total of 1 sample with reference to the request No. L54/07656 dated 1 September 2011.

Enclosed herewith the following result avails for your acknowledgement.
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TEST REPORT
Sample’s name , Mark / Brand Laboratory No.
FERROPROOF 418 (BITUMEN - L54/07656.1
EMULSION WATERPROOF)
Test Results

Durometer hardness, Type (Shore) A 22.8

Tensile strength (cure 21 days, MPa 0.5

Solid content, % 58.7

Wet colour black

Dry colour black
Customer’s name FERRO CONSTRUCTION PRODUCT CO.,LTD.

Customer’s address 144 Mool Malaiman Road, Tungkok, Songphinong, Supanburi 72110
Sample’s description’ - One can of black material
Test date 12 October - 11 November 2011
Test method 1. Hardness : ASTM D2240
2.Tensile strength : ASTM D412

3. Solid content : ASTM C836
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(Mr.Apinun Ubpakarakun) (Mrs. Premjai Athakitkarnka)
Scientist ,Senior Professional Level Scientist ,Senior Professional Level

This report is only valid for the sample received. The above statement is not intended for advertising purposes and
shall not be reproduced or shall not manifest partially without the written permission of the Department of Science Service.
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